



Ali Roberts, PharmD PGY1 Resident – Memorial Hospital 02/2013







Types of APD

 Continuous cycler peritoneal dialysis (CCPD) has a long daytime dwell and several cycles overnight.

- Nightly intermittent peritoneal dialysis (NIPD) or intermittent peritoneal dialysis (IPD), have treatment periods ("wet" abdomen) alternating with times during which the peritoneal cavity has been drained of dialysate ("dry" abdomen).
- Tidal peritoneal dialysis (TPD), consists of exchanges in which the peritoneal cavity always contains at least some dialysate (usually at least one-half full)













Indication/Contraindication in PD

80% of patients have no contra-indication to any of the dialysis methods and may choose according to their lifestyle between HD a PD.

- Absolute contra-indications of PD:
- 1. Peritoneal fibrosis and adhesions following intraabdominal operations
- 2. Inflammatory gut diseases











Drug Delivery

- May mix in antibiotics with dialysate solution
- Icodextrin-containing dialysis solutions are compatible with vancomycin, cefazolin, ampicillin, ceftazidime, gentamicin, or amphotericin
- Vancomycin, aminoglycosides, and cephalosporins can be mixed in the same dialysis solution bag without loss of bioactivity
- Aminoglycosides should NOT be added to the same exchange with penicillins

Stability

- Vancomycin: stable for 28 days in dialysis solution stored at room temp.
- **Gentamicin**: stable for 14 days, but the duration of stability is reduced by admixture of heparin
- **Cefazolin**: stable for at least 8 days at room temp. or for 14 days if refrigerated
- **Ceftazidime**: conc. 125 mg/L are stable for 4 days at room temp. or 7 days refrigerated, and 200 mg/L is stable for 10 days if refrigerated.
- **Cefepime**: stable in dialysis solution for 14 days if the solution is refrigerated.





- With CAPD, the guidelines state that it is unclear whether continuous is more effective than intermittent dosing in **first** generation cephalosporins
 - Recommend adding the cephalosporin to each exchange
- By comparison, there is extensive experience with the efficacy of intermittent dosing of aminoglycosides and vancomycin in CAPD
 - Vanco intermittent dosing can be given in APD.
 - Dosing interval of every **four to five days** may be adequate, but the optimal interval should be determined by monitoring levels.
 - Check blood level on day 4 to evaluate re-dosing
 - Re-dosing is required once serum levels fall to 15 mcg/mL
- Less is known concerning the efficacy of different types of dosing with automatic peritoneal dialysis (APD).

Intermittent dosing of antibiotics in automated

- 1 - **1**2 - **1**4 -



Drug	IP dose
Cefazolin	20 mg/kg IP each day, in long day dwell
Cefepime	1 g IP in one exchange per day
Fluconazole	200 mg IP in one exchange per day, every 24-48 hours
Tobramycin	LD 1.5 mg/kg IP in long dwell, then 0.5 mg/kg IP each day, in long dwell

Vancomycin	LD 30 mg/kg IP in long dwell; repeat dosing 15 mg/kg IP in long dwell every 3-5 days (adjust interval to maintain serum trough levels above 15 µg/mL)

IP: intraperitoneal; LD: loading dose. Reproduced with permission from: Li, PK, Szeto, CC, Piraino, B, et al. Peritoneal Dialysis-Related Infections Recommendations: 2010 Update. Perit Dial Int 2010; 30:393. Published in Peritoneal Dialysis International. Copyright © 2010.







	Initial IP loading dose (per liter of dialysate)	Maintenance IP dose* (per liter of dialysate) For patients with residual renal function (defined as gpater than do int, per day urine output) empirically are done to the second twenty-five percent
Aminoglycosides		
intermittent IP antibiotic	administration and dosing.	not recommended. See text and accompanying table on
Cephalosporins		
Cefazolin	500 mg	125 mg
Cefepime	500 mg	125 mg
Cephalothin•	500 mg	125 mg
Cephradine•	500 mg	125 mg
Ceftazidime	500 mg	125 mg
Ceftizoxime	250 mg	125 mg
Penicillins		
Amoxicillin•	250 to 500 mg	50 mg
Ampicillin	None	125 mg
Azlocillin•	500 mg	250 mg
Oxacillin	None	125 mg
Nafcillin	None	125 mg
Penicillin G	50,000 units	25,000 units
Others		
Vancomycin	1 gram	25 mg (modify dose based on serum drug concentrations)
Aztreonam	1 gram	250 mg
Ciprofloxacin	50 mg	25 mg
Daptomycin	100 mg	20 mg
Linezolid	None	ORAL: 200 to 300 mg once daily
Teicoplanin•	400 mg	20 mg
Combinations		
Ampicillin-sulbactam∆	1 gram	100 mg
Imipenem-cilastatin >	250 mg	50 mg
and the second sec	None	ORAL: one 960 mg double strength tablet (trimethoprim 160 mg and sulfamethoxazole 800 mg) two times per day

	IP dose*	
(For patients with residual renal function (defined as greater that 100 mL per day urine output): empirically increase dose show by twenty-five percent	
Aminoglycosides•∆		
Amikacin	2 mg/kg in one exchange per day	
Gentamicin	0.6 mg/kg in one exchange per day	
Netilmicin	0.6 mg/kg in one exchange per day	
Tobramycin	0.6 mg/kg in one exchange per day	
Cephalosporins		
Cefazolin	15 mg/kg in one exchange per day	
Cefepime	1 gram in one exchange per day	
Cephalothin⇔	15 mg/kg in one exchange per day	
Cephradine◇	15 mg/kg in one exchange per day	
Ceftazidime	1 to 1.5 grams in one exchange per day	
Ceftizoxime	1 gram in one exchange per day	
Penicillins	1	
Intermittent IP administratio IP antibiotic administration a Other	n of penicillins is not recommended. See text and accompanying table on continuo nd dosing.	
Vancomycin	15 to 30 mg/kg repeat every 3 to 7 days, based on serum drug levels	
Linezolid	ORAL: 200 to 300 mg once per day	
Teicoplanin⇔	15 mg/kg in one exchange per day	
Combinations		
Ampicillin-sulbactam§	2 grams in one exchange every twelve hours	
Imipenem-cilastatin¥	1 gram in one exchange every twelve hours	
Quinupristin-dalfopristin	25 mg per liter of dialysate in alternate bags‡	
Trimethoprim- sulfamethoxazole (co- trimoxazole)	ORAL: one 960 mg double strength tablet (trimethoprim 160 mg and sulfamethoxazole 800 mg) two times per day	
Antifungal		
Characteria	200 mg in one exchange every 24 to 48 hours	

Generic nameIntermittent (one exchange per day)Continuous (all exchanges, mg per lind)Amikacin2 mg/kgLD 25, MD 12AmoxicillinNDLD 25, 500, MD 50AmphotericinNDMD 1.5Ampicillin'salbactam2 g every 12 hoursLD 1000, MD 100AztroenamNDLD 500, MD 250AztocillinNDLD 500, MD 250Cefazolin15 mg/kgLD 500, MD 125Cefazolin15 mg/kgLD 500, MD 125Cefuzoxime1 gLD 500, MD 125Cephalothin15 mg/kgLD 500, MD 125Citiprime1 gLD 500, MD 125Citiprime1 gLD 500, MD 125Citiprime1 gLD 500, MD 125ClindamycinNDLD 500, MD 125ClindamycinNDLD 500, MD 255ClindamycinNDMD 125NafeillinNDMD 125Netilmicin0.6 mg/kg*LD 8, MD 4Insipenem/cilastatin1 g bdLD 5000, MD 25000 uniTeicoplanin15 mg/kgLD 8000, MD 25000 uniTeicoplanin15 mg/kgLD 8000, MD 2500 uniTeicoplanin15 mg/kgLD 8, MD 4Vancomycin0.6 mg/kg every 5-7 days ***LD 1000, MD 25* Check blood level every 3-			tients (increased ose by 25% for patie
Amikacin2 mg/kgLD 25, MD 12AmoxicillinNDLD 250-500, MD 50AmphotericinNDMD 1.5Ampicillin/sulbactam2 g every 12 hoursLD 1000, MD 100AztreenamNDLD 1000, MD 250AztreenamNDLD 500, MD 250Ceftazolin15 mg/kgLD 500, MD 125Ceftazolin15 mg/kgLD 500, MD 125Ceftazolin15 mg/kgLD 500, MD 125Ceftazolin15 mg/kgLD 500, MD 125Ceftazolin15 mg/kgLD 500, MD 125Ceftazolin1 f mg/kgLD 500, MD 125Cephalothin15 mg/kgLD 500, MD 125Cephalothin1 f mg/kgLD 500, MD 125Ciftorine1 gLD 500, MD 125CiprofloxacinNDLD 500, MD 125ClindamycinNDLD 500, MD 125ClindamycinNDLD 500, MD 125Clindamycin0.6 mg/kg*LD 8, MD 4Imipenem/cilastatin1 g bdLD 500, MD 200NafeillinNDMD 125Netilmicin0.6 mg/kgLD 8, MD 4OxacillinNDMD 125Penicillin GNDLD 50000, MD 25000 uniTeicoplanin15 mg/kgLD 400, MD 40 **Tobramycin0.6 mg/kg every 5-7 days ***LD 1000, MD 25* Check blood level every 3-4 days (target 2-4 mg/h), if level < 2 mg/1 increase dose by 0.2 mg/kg, if level > 4 mg/h reduce dose by *	Generic name	Intermittent (one exchange per day)	Continuous (all exchanges, mg per lite
Amoxicillin ND LD 250-500, MD 50 Amphotericin ND MD 1.5 Ampicillin/autbactam 2 g every 12 hours LD 1000, MD 100 Aztreonam ND LD 500, MD 250 Azdocillin ND LD 500, MD 250 Cafazolin 15 mg/kg LD 500, MD 250 Cafazolin 15 mg/kg LD 500, MD 125 Ceftazolin 15 mg/kg LD 500, MD 125 Ceftazolin 15 mg/kg LD 500, MD 125 Cephalothin 15 mg/kg LD 500, MD 125 Cifeprime 1 g LD 500, MD 125 Clinonine 0.6 mg/kg LD 500, MD 125 Clinonine 1 g bd LD 500, MD 125 Clinonine 1 g bd LD 500, MD 125 Cliprofloxacin ND LD 500, MD 125 Clinonazole 200 mg NA Gentamicin 0.6 mg/kg* LD 8, MD 4 <td>Amikacin</td> <td>2 mg/kg</td> <td>LD 25, MD 12</td>	Amikacin	2 mg/kg	LD 25, MD 12
Amphotericin ND MD 1.5 Ampicillin/sulbactam ND MD 125 Ampicillin/sulbactam 2 g every 12 hours LD 1000, MD 120 Aztocillin ND LD 500, MD 250 Azlocillin ND LD 500, MD 250 Cafazolin 15 mg/kg LD 500, MD 125 Ceftazolin 15 mg/kg LD 500, MD 125 Ceftazolin 15 mg/kg LD 500, MD 125 Ceptalobin 15 mg/kg LD 500, MD 125 Cephalobin 15 mg/kg LD 500, MD 125 Cifeprime 1 g LD 500, MD 125 Cifeorifoxacin ND LD 300, MD 125 Clanamycin ND LD 500, MD 200 Nafeillin ND MD 125 Netilmicin 0.6 mg/kg LD 8, MD 4 Imperem/cilastatin 1 g bd ND 125 Netilmicin ND MD 125 <	Amoxicillin	ND	LD 250-500, MD 50
Ampicillin ND MD 125 Ampicillin/sulbactum 2 g every 12 hours LD 1000, MD 100 Aztreonam ND LD 500, MD 250 Aztroolin ND LD 500, MD 250 Cefazolin 15 mg/kg LD 500, MD 125 Cefazolin 15 mg/kg LD 500, MD 125 Cefazoline 1 g LD 500, MD 125 Cefazoline 1 g LD 500, MD 125 Cephadine 1 g LD 500, MD 125 Cephadine 1 g LD 500, MD 125 Cifepime 1 g LD 500, MD 125 Ciferine 1 g LD 80, MD 4 Gentamicin 0.6 mg/kg* LD 8, MD 4 Imipenem/cilastatin 1 g bd MD 125 Netilinicin ND MD 125 Penicillin G	Amphotericin	ND	MD 1.5
Ampicilin/sulbactam 2 g every 12 hours LD 1000, MD 100 Aztreonam ND LD 1000, MD 250 Azlocilin ND LD 500, MD 250 Cefazolin 15 mg/kg LD 500, MD 125 Cefazolin 15 mg/kg LD 500, MD 125 Cefazolin 1 g LD 250, MD 125 Cefazolin 1 g LD 250, MD 125 Cephalothin 15 mg/kg LD 500, MD 125 Ciphradine 1 5 mg/kg LD 500, MD 125 Cippofloxacin ND LD 500, MD 125 Ciprofloxacin ND LD 500, MD 125 Cliprofloxacin ND LD 500, MD 125 Clinomizele 200 mg NA Gentamicin 0.6 mg/kg* LD 8, MD 4 Imipenem/cilastatin 1 g bd LD 5000, MD 200 Nafeillin O ND MD 125 Penicillin G ND LD 5000, MD 25000 uni	Ampicillin	ND	MD 125
Aztroenam ND LD 1000, MD 250 Azlocillin ND LD 500, MD 250 Cefazolin 15 mg/kg LD 500, MD 125 Cefazolin 1,5 g LD 500, MD 125 Cefazolin 1,5 g LD 500, MD 125 Cefazolin 1,5 g LD 500, MD 125 Cephalobhin 15 mg/kg LD 500, MD 125 Cephalobhin 15 mg/kg LD 500, MD 125 Ciprofloxacin 1 g LD 500, MD 125 Ciprofloxacin ND LD 500, MD 125 Cliprofloxacin ND LD 500, MD 125 Cliprofloxacin ND LD 500, MD 25 Cliprofloxacin ND LD 500, MD 25 Cliprofloxacin 0.6 mg/kg* LD 8, MD 4 Imipenem/cilastatin 1 g bd LD 500, MD 250 Nateillin ND MD 125 Netilmicin 0.6 mg/kg LD 8, MD 4 Oxacillin ND MD 125 Penicellin G ND LD 5000, MD 25000 mi Teicoplanin 15 mg/kg LD 5000, MD 25000 mi	Ampicillin/sulbactam	2 g every 12 hours	LD 1000, MD 100
Azleoillin ND LD 500, MD 250 Cefazolin 15 mg/kg LD 500, MD 125 Ceftazolin 1 -1, 5 g LD 500, MD 125 Ceftizoxime 1 g LD 500, MD 125 Ceftazidime 1 g LD 500, MD 125 Ceftizoxime 1 g LD 500, MD 125 Ceptradine 15 mg/kg LD 500, MD 125 Cifepime 1 g LD 500, MD 125 Cifepime 1 g LD 500, MD 125 Cifepime 1 g LD 500, MD 125 Cifepine 1 g LD 500, MD 125 Clindamycin ND LD 300, MD 125 Fluconazole 200 mg NA Gentamicin 0.6 mg/kg* LD 8, MD 4 Imipenem/cilastatin 1 g bd MD 125 Natifilin ND MD 125 Penicillin G ND LD 5000, MD 25000 uni Teiceplanin 15 mg/kg LD 500, MD 25000 uni Teiceplanin 15 mg/kg every 5-7 days *** LD 5000, MD 4 Vancomycin 0.6 mg/kg every 5-7 days *** LD 100	Aztreonam	ND	LD 1000, MD 250
$\begin{array}{llllllllllllllllllllllllllllllllllll$	Azlocillin	ND	LD 500, MD 250
$\begin{array}{llllllllllllllllllllllllllllllllllll$	Cefazolin	15 mg/kg	LD 500, MD 125
Ceftizoxime I g LD 250, MD 125 Cephralothin 15 mg/kg LD 500, MD 125 Cephradine 15 mg/kg LD 500, MD 125 Cifepime 1 g LD 500, MD 125 Cifepime 1 g LD 500, MD 125 Cifeorine 1 g LD 500, MD 125 Cifeorine 1 g LD 500, MD 125 Cifeorine 0.5 mg/kg LD 500, MD 125 Cindamycin ND LD 300, MD 125 Fluconazole 200 mg NA Gentamicin 0.6 mg/kg* LD 8, MD 4 Imip enem/cilastatin 1 g bd MD 125 Nafeillin ND MD 125 Netilmicin 0.6 mg/kg LD 5000, MD 25000 uni Teicoplanin 15 mg/kg LD 5000, MD 25000 uni Teicoplanin 15 mg/kg LD 400, MD 40 ** Tobramycin 0.6 mg/kg every 5-7 days *** LD 1000, MD 25 * Check blood leyel every 3-4 days (target 2-4 mg/h, if leyel < 2 mg/l increase dose by 0.2 mg/kg, if leyel > 4 mg/l reduce dose by * Check blood leyel every 3-4 days (target 2-4 mg/h, if leyel < 2 mg/l increase dose by 0.2 mg/kg	Ceftazidime	1-1.5 g	LD 500, MD 125
Cephalothin 15 mg/kg LD 500, MD 125 Cephradine 15 mg/kg LD 500, MD 125 Cifteprime 1 g LD 500, MD 125 Ciproflexacin ND LD 500, MD 125 Cifteprime 1 g LD 500, MD 125 Cifteprime ND LD 500, MD 125 Fluconazole 200 mg NA Gentamicin 0.6 mg/kg* LD 8, MD 4 Imipenem/cilastatin 1 g bd MD 125 Nafeillin ND MD 125 Penicellin G ND MD 125 Penicellin G ND LD 5000, MD 200 Teiceoplanin 15 mg/kg LD 8, MD 4 Tobramycin 0.6 mg/kg LD 5000, MD 25000 unit Teiceoplanin 15 mg/kg LD 5000, MD 40 ** Tobramycin 0.6 mg/kg every 5-7 days *** LD 1000, MD 25 * Check blood leyel every 3-4 days (target 2-4 mg/h, if leyel < 2 mg/h increase dose by 0.2 mg/kg, if leyel > 4 mg/h reduce dose by * Check blood leyel every 3-4 days (target 2-4 mg/h, if leyel < 2 mg/h increase dose by 0.2 mg/kg, if leyel > 4 mg/h reduce dose by	Ceftizoxime	l g	LD 250, MD 125
$\begin{tabular}{ c c c c } \hline Crephradine & 15 mg/kg & LD 500, MD 125 \\ \hline Criproflowacin & 1 g & LD 500, MD 125 \\ \hline Ciproflowacin & ND & LD 500, MD 25 \\ \hline Cindomycin & ND & LD 300, MD 125 \\ \hline Fluconazole & 200 mg & NA \\ \hline Gentamicin & 0.6 mg/kg* & LD 8, MD 4 \\ \hline Imipnerem/cilastatin & 1 g bd & LD 500, MD 200 \\ \hline Nafcillin & ND & MD 125 \\ \hline Netilmicin & 0.6 mg/kg & LD 8, MD 4 \\ \hline Oxacillin & ND & MD 125 \\ \hline Penicillin G & ND & LD 50000, MD 25000 uni \\ \hline Teiocoplanin & 15 mg/kg & LD 400, MD 4* \\ \hline Tobramycin & 0.6 mg/kg & LD 8, MD 4 \\ \hline Vancomycin & 0.6 mg/kg + LD 1000, MD 25000 uni \\ \hline \ \ \ \ \ \ \ \ \ \ \ \ \ \ \ \ \ \$	Cephalothin	15 mg/kg	LD 500, MD 125
Cifepime 1 g LD 500, MD 125 Ciproflexacin ND LD 50, MD 25 Cinndamycin ND LD 300, MD 125 Fluconazole 200 mg NA Gentamicin 0.6 mg/kg* LD 8, MD 4 Imipenem/cilastatin 1 g bd LD 500, MD 200 Nafcillin ND MD 125 Netimicin 0.6 mg/kg LD 8, MD 4 Oxacillin ND MD 125 Penicillin G ND MD 125 Penicillin G ND LD 5000, MD 25000 uni Teicoplanin 15 mg/kg LD 400, MD 40 ** Tobramycin 0.6 mg/kg LD 8, MD 4 Vancomycin 30 mg/kg every 5-7 days *** LD 1000, MD 25 * Check blood level every 3-4 days (target, 2-4 mg/l), if kvel <2 mg/l increase dose by 0.2 mg/kg, if level > 4 mg/l reduce dose by *	Cephradine	15 mg/kg	LD 500, MD 125
Ciprofloxacin ND LD 50, MD 25 Clindamycin ND LD 300, MD 125 Clindamycin ND LD 300, MD 125 Fluconazole 200 mg NA Gentamicin 0.6 mg/kg* LD 8, MD 4 Imipenem/cilastatin 1 g bd LD 500, MD 200 Nafeillin ND MD 125 Netilmicin 0.6 mg/kg LD 8, MD 4 Oxacillin ND MD 125 Penicillin G ND LD 50000, MD 25000 uni Teicoplanin 15 mg/kg LD 400, MD 40 ** Tobramycin 0.6 mg/kg very 5-7 days *** LD 1000, MD 25 * Check blood level every 3-4 days (target 2-4 mg/t), if kvel < 2 mg/t interease dose by 0.2 mg/kg, if level > 4 mg/t reduce dose by	Cifepime	1 g	LD 500, MD 125
Clindamycin ND LD 300, MD 125 Fluconazole 200 mg NA Gentamicin 0.6 mg/kg* LD 500, MD 200 Inripenem/cilastatin 1 g bd LD 500, MD 200 Nafellin ND MD 125 Netimicin 0.6 mg/kg LD 500, MD 200 Nafellin ND MD 125 Penicillin ND MD 125 Penicillin ND MD 125 Penicillin ND MD 125 Varacmycin 15 mg/kg LD 5000, MD 25000 unit Tobramycin 0.6 mg/kg LD 400, MD 40 *** Vancomycin 30 mg/kg every 5-7 days *** LD 1000, MD 25	Ciprofloxacin	ND	LD 50, MD 25
Fluconazole 200 mg NA Gentamicin 0.6 mg/kg* LD 8, MD 4 Imipenem/cilastatin 1 g bd LD 500, MD 200 Nafcillin ND MD 125 Netimietin 0.6 mg/kg LD 8, MD 4 Oxacillin ND MD 125 Penicillin G ND MD 125 Penicillin G ND LD 50000, MD 25000 uni Teicoplanin 15 mg/kg LD 400, MD 40 ** Tobramycin 0.6 mg/kg every 5-7 days *** LD 1000, MD 25 * Check blood level every 3-4 days (target, 2-4 mg/l), if kvel <2 mg/l increase dose by 0.2 mg/kg, if level > 4 mg/l reduce dose by	Clindamycin	ND	LD 300, MD 125
Gentamicin 0.6 mg/kg* LD 8, MD 4 Imipenem/cilastatin 1 g bd LD 500, MD 200 Mafcillin ND MD 125 Netilmicin 0.6 mg/kg LD 8, MD 4 Oxacillin ND MD 125 Penicillin G ND MD 125 Penicillin G ND LD 5000, MD 25000 uni Teicoplanin 15 mg/kg LD 400, MD 40 ** Tobranycin 0.6 mg/kg every 5.7 days *** LD 100, MD 25 * Check blood level every 3-4 days (target 2-4 mg/l), if level < 2 mg/l increase dose by 0.2 mg/kg, if level > 4 mg/l reduce dose by	Fluconazole	200 mg	NA
Imipenem/cilastatin I g bd LD 500, MD 200 Nafeillin ND MD 125 Netilmicin 0.6 mg/kg LD 8, MD 4 Oxacillin ND MD 125 Penicillin G ND MD 125 Penicillin G ND LD 50000, MD 25000 uni Teicoplanin 15 mg/kg LD 400, MD 40 ** Tobranycin 0.6 mg/kg LD 8, MD 4 Vancomycin 30 mg/kg every 5-7 days *** LD 1000, MD 25 * Check blood level every 3-4 days (target 2-4 mg/h, if kvel < 2 mg/h increase dose by 0.2 mg/kg, if level > 4 mg/h reduce dose by 1 mg/kg if level > 4 mg/h reduce dose by	Gentamicin	0.6 mg/kg*	LD 8, MD 4
Naferillin ND MD 125 Nettimicin 0.6 mg/kg LD 8, MD 4 Oxacillin ND MD 125 Penicillin G ND LD 50000, MD 25000 uni Teicoplanin 15 mg/kg LD 400, MD 40** Tobramycin 0.6 mg/kg LD 8, MD 4 Vancomycin 30 mg/kg every 5.7 days *** LD 1000, MD 25	Imipenem/cilastatin	l g bd	LD 500, MD 200
Netilmicin 0.6 mg/kg LD 8, MD 4 Oxacillin ND MD 125 Penicillin G ND LD 50000, MD 25000 uni Teicoplanin 15 mg/kg LD 400, MD 40 ** Tobranycin 0.6 mg/kg every 5.7 days *** LD 8, MD 4 Vancomycin 30 mg/kg every 5.7 days *** LD 1000, MD 25	Nafeillin	ND	MD 125
Oxacillin ND MD 125 Penicillin G ND LD 50000, MD 25000 uni Teicoplanin 15 mg/kg LD 400, MD 40 ** Tobramycin 0.6 mg/kg LD 8, MD 4 Vancomycin 30 mg/kg every 5-7 days *** LD 1000, MD 25 * Check blood level every 3-4 days (target 2-4 mg/l), if kvel < 2 mg/l increase dose by 0.2 mg/kg, if level > 4 mg/l reduce dose by 10 mg/kg, if level > 4 mg/l reduce dose by	Netilmicin	0.6 mg/kg	LD 8, MD 4
Penicillin G ND LD 50000, MD 25000 uni Teicoplanin 15 mg/kg LD 400, MD 40 ** Tobranycin 0.6 mg/kg LD 8, MD 4 Vancomycin 30 mg/kg every 5-7 days *** LD 1000, MD 25000 uni * Check blood level every 3-4 days (target, 2-4 mg/l), if kvel < 2 mg/l increase dose by 0.2 mg/kg, if level > 4 mg/l reduce dose by 10 mg/kg	Oxacillin	ND	MD 125
Teicoplanin 15 mg/kg LD 400, MD 40 ** Tobramycin 0.6 mg/kg LD 8, MD 4 Vancomycin 30 mg/kg every 5-7 days *** LD 1000, MD 25 * Check blood level every 3-4 days (target 2-4 mg/l), if kvel < 2 mg/l) increase dose by 0.2 mg/kg, if level > 4 mg/l reduce dose by 10 mg/kg	Penicillin G	ND	LD 50000, MD 25000 unit
Tobramycin 0.6 mg/kg LD 8, MD 4 Vancomycin 30 mg/kg every 5-7 days *** LD 1000, MD 25 * Check blood level every 3-4 days (target 2-4 mg/t), if k vel < 2 mg/t) increase dose by 0.2 mg/kg, if level > 4 mg/t reduce dose by 10 mg/kg if level > 4 mg/t reduce dose by	Teicoplanin	15 mg/kg	LD 400, MD 40 **
Vancomycin 30 mg/kg every 5-7 days *** LD 1000, MD 25 * Check blood level every 3-4 days (target 2-4 mg/l), if kvel < 2 mg/l increase dose by 0.2 mg/kg, if level > 4 mg/l reduce dose by	Tobramycin	0.6 mg/kg	LD 8, MD 4
* Check blood level every 3-4 days (target 2-4 mg1), if k vel < 2 mg/l increase dose by 0.2 mg/kg, if level > 4 mg/l reduce dose by	Vancomycin	30 mg/kg every 5-7 days ***	LD 1000, MD 25
$\geq / mg/miss a day and reduce dose by 0.2 mg/kg.$			









